Previous Page: 05-09Previous Page Next Page Next Page: 05-11
Part Number Description Quantity Additional Notes Photo Left or Right Hand Steering Left or Right Hand Appears in Stanpart
Hardware Cat?
515497 Pin Retaining Seal and Spring 1 No Photo 0
515499 Pin Tension Securing 1 No Photo 0
519352 Locking Device 1 No Photo 0
519351 Torque Spring 1 No Photo 0
718750 Petrol Cap 1 No Photo 0
519350 Seal Spring 1 No Photo 0
515498 Stud 1 No Photo 0
725414 Petrol Filler Cap Seal 1 No Photo 0
515269 Pin Clip 1 No Photo 0
158557 Tank to Filler Neck Hose 1 No Photo 0
CS4304 Pipe Clip - Supergrip - Size Unknown - possible CS4034 2 1/8" 1 No Photo 1
618938 Petrol Filler Cap Clamp 3 No Photo 0
WP5 Plain Light Washer No. 10 x 0.44" OD 3 No Photo 1
WL205 Washer - Lock No. 10 0.32" O/D 3 No Photo 1
HN2005 Plain Hex Nut - No. 10 UNF 3/8" A/F 0.130"/0.117" Nom Thk 3 No Photo 1
144516 Petrol Tank Felt 1 No Photo 0
134575 Sealing Ring 1 No Photo 0
218103 Fuel Tank Unit 1 No Photo 0
134574 Washer 1 No Photo 0
142516 Petrol Tank Felt 4 □ Missing from Parts Book Index. No Photo 0
152473 Fuel Return Pipe Assembly 1 No Photo 0
519033 Setscrew 1 No Photo 0
151203 Plug 1 No Photo 0
135724 Copper Washer (Fuel Filter) 1 No Photo 0
600400 Rubber Plug 1 □ Germany
No Photo 0
WF524 Fibre Washer - 5/8" ID x 7/8" OD 1 No Photo 1
103222 Drain Plug 1 No Photo 0
144516 Petrol Tank Felt 4 No Photo 0
WP120 Plain Light Washer 1/4" ID x 1" OD 4 No Photo 1
WP7 Plain Washer - Light 1/4" ID x 0.63" OD 4 No Photo 1
312402 Petrol Tank Assembly 1 No Photo 0
311452 Petrol Tank Assembly - USA Markets Only 1 □ USA up to LE11276
No Photo 0
311402 Petrol Tank 1 □ USA From LE11276
□ Missing from Parts Book Index.
No Photo 0

Notes
No notes found for this page



PDF

Valid HTML 4.01 Transitional